Open Burner - 12"

40

©2009 Viking Commercial Division



Open Top N © © 3 3 N
Burners Model éb‘b & q&o, & & (&q,
Part Number Part Description QTY QTY QTY QTY QTY QTY

1 |AV36PS Plate Shelf, Standard 36" 1 1

AV24PS Plate Shelf, Standard 24" 1 1

AV12PS Plate Shelf, Standard 12" 1 1

AV36PS6 Plate Shelf, 6" Deep, 36" 1 1

AV24PS6 Plate Shelf, 6" Deep, 24" 1 1

AV12PS6 Plate Shelf, 6" Deep, 12" 1 1

AV36PS8 Plate Shelf, 8" Deep, 36" 1 1

AV24PS8 Plate Shelf, 8" Deep, 24" 1 1

AV12PS8 Plate Shelf, 8" Deep, 12" 1 1

010539-000 [Washer, Plate Shelf 2 2 2 2 2 2

010330-000 |Nut, Plate Shelf 2 2 2 2 2 2
2 1006024-000 |RANGE TOP KNOB ASM, 90 DEG. 6 4 2 6 4 2

004705-000 |10-24 x 1.25 SET SCREW 6 4 2 6 4 2

004706-000 |MACHINE SCREW, 6-32 x 3/8, PAN HD, PHILLIPS 24 4 2 24 4 2
3 1004903-000 |PANEL, CTRL, 36", 6 BURNER 1 1

009556-000 |PANEL, CTRL, 24", 4 BURNER 1 1

009409-000 |PANEL, CTRL, 12", 2 BURNER 1 1

012171-000 |Name Plate 1 1 1 1 1 1
4 |PD020033 Screw, Front Panel 4 4 4 4 4 4
5 1016120-000 |Bracket, Front Panel Top LH 1 1 1 1 1 1

M0270528 Washer 1 1 1 1 1 1

010328-000 |[Screw, Bracket 1 1 1 1 1 1
6 |016113-000 |Bracket, Front Panel Top RH 1 1 1 1 1 1

M0270528 Washer 1 1 1 1 1 1

010328-000 |Screw, Bracket 1 1 1 1 1 1
7 1016114-000 |Bracket, Front Panel Bottom 2 2 2 2 2 2

M0270528 Washer 2 2 2 2 2 2

010328-000 |Screw, Bracket 2 2 2 2 2 2
8 [004964-000 |Manifold, 36" Range top 6 Burner 1 1

010542-000 |Manifold, 24" Range top 1 1

008802-000 |Manifold, 12" Range top 1 1
9 [005011-000 |BRACKET, MANIFOLD 2 2 2 2 2 2

PD020069 CAP SCREW 1/4-20 X 3/4 SS 4 4 4 4 4 4

010539-000 |WASHER, .266 x .563, S.S. 8 8 8 8 8 8

010330-000 |1/4"-20 (L:3/16", W:7/16") LOCK NUT 8 8 8 8 8 8
10 1006525-000 |VALVE, GAS, COMM, ON-OFF 6 4 2 6 4 2
11 1004839-000 |SHUTOFF, PILOT 6 4 2 6 4 2

©2009 Viking Commercial Division

41



&) ) &) \ \3 \</2
SE f: e:: P Model @bﬁ &bﬁ Q&o;é & & 03;7,
Part Number Part Description QTY QTY QTY QTY QTY QTY

12 |010158-000 [1/8" NPT PLUG 1 1 1 1 1 1
13 |010373-000 [FITTING, VALVE OUTLET ADAPTOR 3/8-27x 3/8 CC 6 4 2 6 4 2
14 1009392-000 |TUBING, FLEX, SST, 3/8cc X 8" 6 4 2 6 4 2
15 ]1009401-000 [TUBING, FLEX, SST, 3/16¢cc X 16" 3 2 1 3 2 1
16 [009403-000 [TUBING, FLEX, SST, 3/16¢cc X 28" 3 2 1 3 2 1
17 1004933-000 |(BURNER JET HOLDER 6 4 2 6 4 2

009833-000 [BURNER ORIFICE, NG #41 6 4 2

010346-000 |BURNER ORIFICE, LP #54 6 4 2
18 [004931-000 [JET HOLDER CLAW 6 4 2 6 4 2
19 1009834-000 |BOLT, JET HOLDER 6 4 2 6 4 2
20 |008197-000 |TUBING, BURNER, REAR 3 2 1 3 2 1
21 [{004935-000 |TUBING, BURNER, FRONT 3 2 1 3 2 1
22 |004727-000 |BURNER CAP E SIZE 6 4 2 6 4 2

019255-000 |Burner Cap "Top Holes" optional
23 [004726-000 |BURNER BASE E SIZE 6 4 2 6 4 2
24 1004930-000 |BURNER FLANGE 6 4 2 6 4 2
25 |016186-000 |Washer, Rear Burner Only 3 2 1 3 2 1
26 [004909-000 |BURNER IGNITER 6 4 2 6 4 2
27 [008975-000 |NUT, PILOT, RANGE TOP 6 4 2 6 4 2
28 1008824-000 |FITTING, PLT, RANGE TOP 6 4 2 6 4 2
29 1009825-000 |Pan, Burner - 36" 1 1

010528-000 |Pan Burner - 24" 1 1

004928-000 |Pan Burner - 12" 1 1
30 [010844-000 |BOWL, BNR, 36", 6 BURNER ASM 1 1

010853-000 [BOWL, BNR, 24", 4 BURNER ASM 1 1

010855-000 |BOWL, BNR, 12", 2 BURNER ASM 1 1
31 ]017144-000 |Trim, 36" 1 1

017145-000 |Trim, 24" 1 1

017148-000 [Trim, 12" 1 1
32 [016555-000 |SIDE, PNL, RH, RANGE TOP 1 1 1 1 1 1

016556-000 |[SIDE, PNL, LH, RANGE TOP 1 1 1 1 1 1
33 |PD020069 CAP SCREW 1/4-20 X 3/4 SS 4 4 4 4 4 4
34 [010259-000 |Manifold Cap Kit, LH 1 1 1 1 1 1

010260-000 [Manifold Cap Kit, RH 1 1 1 1 1 1
35 [004708-000 |Rod Grate, 12" Standard 3 2 1 3 2 1

014606-000 | Straight Rod Grate, 12" Optional

©2009 Viking Commercial Division

42



Open Top N © © 3 3 N
Burners Model éb‘b & q&o, & & (&q,
Part Number Part Description QTY QTY QTY QTY QTY QTY
36 |007653-000 |Grate Leg Base 12 8 4 12 8 4
007655-000 |Grate Leg Top 12 8 4 12 8 4
012566-000 |Set Screw, Grate Leg Top 12 8 4 12 8 4
37 [012497-000 |Regulator, 3/4" NG
014019-000 |Regulator, 3/4" LP
012490-000 |Regulator, 1" NG
014018-000 |Regulator, 1" LP
012500-000 |Regulator, 1 1/4" NG
014020-000 |Regulator, 1 1/4" LP
38 1009088-000 |4" Leg with mounting plate 4 4 4 4 4 4
PD020069 CAP SCREW 1/4-20 X 3/4 SS 16 16 16 16 16 16

©2009 Viking Commercial Division

43



Open Burner - 18"

44

©2009 Viking Commercial Division



Open Top ,%0 ,%0 X N
Burners Model ébb‘ <§?q' <§’b( Q?’Q/
O O O {J
Part Number Part Description QTY QTY QTY QTY
1 |AV36PS Plate Shelf, Standard 36" 1 1
AV18PS Plate Shelf, Standard 18" 1 1
AV36PS6 Plate Shelf, 6" Deep, 36" 1 1
AV18PS6 Plate Shelf, 6" Deep, 18" 1 1
AV36PS8 Plate Shelf, 8" Deep, 36" 1 1
AV18PS8 Plate Shelf, 8" Deep, 18" 1 1
010539-000 [Washer, Plate Shelf 2 2 2 2
010330-000 [Nut, Plate Shelf 2 2 2 2
2 1006024-000 |RANGE TOP KNOB ASM, 90 DEG. 4 2 4 2
004705-000 [10-24 x 1.25 SET SCREW 4 2 4 2
004706-000 [MACHINE SCREW, 6-32 x 3/8, PAN HD, PHILLIPS 4 2 4 2
3 |005146-000 |PANEL, CTRL, 36", 4 BURNER 1 1
009420-000 [PANEL, CTRL, 18", 2 BURNER 1 1
012171-000 [Name Plate 1 1 1 1
4 [PD020033 Screw, Front Panel 4 4 4 4
5 1016120-000 [Bracket, Front Panel Top LH 1 1 1 1
M0270528 Washer 1 1 1 1
010328-000 [Screw, Bracket 1 1 1 1
6 |016113-000 |Bracket, Front Panel Top RH 1 1 1 1
M0270528 Washer 1 1 1 1
010328-000 |Screw, Bracket 1 1 1 1
7 |016114-000 |Bracket, Front Panel Bottom 2 2 2 2
M0270528 Washer 2 2 2 2
010328-000 |[Screw, Bracket 2 2 2 2
8 [009443-000 [Manifold, 36" Range top 4 Burner 1 1
010564-000 [Manifold, 18" Range top 1 1
9 |005011-000 |BRACKET, MANIFOLD 2 2 2 2
PD020069 CAP SCREW 1/4-20 X 3/4 SS 4 4 4 4
010539-000 |WASHER, .266 x .563, S.S. 8 8 8 8
010330-000 |1/4"-20 (L:3/16", W:7/16") LOCK NUT 8 8 8 8
10 |006525-000 |VALVE, GAS, COMM, ON-OFF 4 2 4 2
11 1004839-000 |SHUTOFF, PILOT 4 2 4 2
12 |010158-000 [1/8" NPT PLUG 1 1 1 1
13 |010373-000 |FITTING, VALVE OUTLET ADAPTOR 3/8-27x 3/8 CC 4 2 4 2
14 1009392-000 |TUBING, FLEX, SST, 3/8cc X 8" 4 2 4 2

©2009 Viking Commercial Division

45



Open Top ,%0 ,%0 X N
Burners Model ébb‘ <§?q' <§’b( Q?’Q/
O O O {O
Part Number Part Description QTY QTY QTY QTY
15 |009401-000 |TUBING, FLEX, SST, 3/16¢cc X 16" 2 1 2 1
16 |009403-000 |[TUBING, FLEX, SST, 3/16cc X 28" 2 1 2 1
17 |004933-000 |BURNER JET HOLDER 4 2 4 2
009833-000 |BURNER ORIFICE, NG #41 4 2
010346-000 |BURNER ORIFICE, LP #54 4 2
18 |004931-000 |JET HOLDER CLAW 4 2 4 2
19 |009834-000 |BOLT, JET HOLDER 4 2 4 2
20 |008197-000 |TUBING, BURNER, REAR 2 1 2 1
21 |004935-000 |TUBING, BURNER, FRONT 2 1 2 1
22 1004727-000 |BURNER CAP E SIZE 4 2 4 2
019255-000 [Burner Cap "Top Holes" optional
23 |004726-000 |BURNER BASE E SIZE 4 2 4 2
24 1004930-000 |BURNER FLANGE 4 2 4 2
25 [016186-000 |Washer, Rear Burner Only 2 1 2 1
26 |004909-000 |BURNER IGNITER 4 2 4 2
27 1008975-000 |NUT, PILOT, RANGE TOP 4 2 4 2
28 1008824-000 |FITTING, PLT, RANGE TOP 4 2 4 2
29 1009825-000 |Pan, Burner - 36" 1 1
010558-000 |Pan Burner - 18" 1
30 |010852-000 |BOWL, BNR, 36", 4 BURNER ASM 1 1
010854-000 [BOWL, BNR, 18", 2 BURNER ASM 1 1
31 [017144-000 |Trim, 36" 1 1
017147-000 [Trim, 18" 1 1
32 |016555-000 |SIDE, PNL, RH, RANGE TOP 1 1 1 1
016556-000 [SIDE, PNL, LH, RANGE TOP 1 1 1 1
33 [PD020069 CAP SCREW 1/4-20 X 3/4 SS 4 4 4 4
34 [010259-000 |Manifold Cap Kit, LH 1 1 1 1
010260-000 |Manifold Cap Kit, RH 1 1 1 1
35 |004841-000 |Rod Grate, 18" Standard 2 1 2 1
016369-000 |Straight Rod gate, 18" Optional
36 1007653-000 |Grate Leg Base 8 4 8 4
007655-000 |Grate Leg Top 8 4 8 4
012566-000 [Set Screw, Grate Leg Top 8 4 8 4

©2009 Viking Commercial Division

46



Open Top M © b(\g N
Burners Model ébb‘ ngq, 4 Q?’Q/
O O O {O
Part Number Part Description QTY QTY QTY QTY
37 1012497-000 |Regulator, 3/4" NG
014019-000 [Regulator, 3/4" LP
012490-000 [Regulator, 1" NG
014018-000 |Regulator, 1" LP
012500-000 |Regulator, 1 1/4" NG
014020-000 |Regulator, 1 1/4" LP
38 |009088-000 [4" Leg with mounting plate 4 4 4 4
PD020069 CAP SCREW 1/4-20 X 3/4 SS 16 16 16 16

©2009 Viking Commercial Division

47



